
8 (r 

JACK SHREVE 
PUBLIC COUNSEL 

c/o The Florida Legislature e, - . 
A ‘r- 

Room 812 
11 1 West Madison St. 

Tallahassee, Florida 32399-1400 
850-488-9330 

/ - I L .  F Z :  . ‘7’:- , 31 !si 
1LI L’ 1 I //!G 

March 22, 1999 

Ms. Blanca S .  Bayo, Director 
Division of Records and Reporting 
Florida Public Service Commission 
2540 Shumard Oak Boulevard 
Tallahassee, FL 32399-0870 

RE: Docket No.971065-SU 

Dear Ms. Bayo: 

Enclosed are an original and fifteen copies ofPrefiled Testimony of Ted L. Biddy, P.E.B.L.S. 
for filing in the above-referenced docket. 

Please indicate receipt of filing by date-stamping the attached copy of this letter and returning 
it to this ofice. Thank you for your assistance in this matter. 
[...]
the permit capacity, Mid-County requested FDEP to add 100,000 GPD capacity 

back to the permit and recalculated the committed flows to prove adequate plant 

capacity to serve new development. This is also documented in Exhibit TLB-7. 

Therefore, I believe that 1.1 MGD capacity should be used for calculating the 

used and useful percentages of WWTP and effluent disposal facilities. 

IS IT APPROPRIATE TO USE A PEAKING FACTOR TO INCREASE 

THE USED AND USEFUL PERCENTAGE? 

No, it is inappropriate to apply a peaking factor after the used and useful 

calculation as proposed by the Utility’s witness Mr. Seidman. Peaking factors 

are used to estimate the peak hourly flows and maximum daily flows from the 

average daily flows when engineers are designing water or wastewater treatment 

process units. For example on pages 10-4 and 10-5 of the Recommended 

Standards for Wastewater Facilities, a peaking factor is used to estimate the 

hydraulic capacity for a wastewater facility to serve its collection system. 

Therefore, the treatment plant is designed to handle the anticipated peak flow 

conditions, though the design flow basis may be in AADF instead of ADFMM 

or maximum daily flow. Applying a peaking factor to the test year plant flow 

and not to plant capacity will again artificially inflated the used and useful 

percentage. Arbitrarily applying a peaking factor in the used and useful 

determination is incorrect, and it is controversial because the peaking factors can 

vary in a wide range. 

HAVE YOU PREPARED ANY USED AND USEFUL CALCULATION 

SCHEDULES FOR THIS CASE? 

Yes, please see Exhibit TLB-8 for the recommended used and useful 

12 
* 



I 

1 

3 

4 

5 A. 

6 

I 

8 

9 

10 

11 

12 

13 

14 

15 

16 

17 

18 

19 

20 

21 

22 

23 

24 

percentages of the wastewater treatment plant and the effluent disposal facilities. 

DO YOU AGREE THAT THE COLLECTION SYSTEM SHOULD BE 

100% USED AND USEFUL? IF NOT WHAT IS THE APPROPRIATE 

USED AND USEFUL PERCENTAGE? 

No. Though the Mid-County’s service area apparently is reaching the build-out 

condition, there are still many vacant lots that can be developed in the future. 

For example, the Brookfield Villas subdivision was under development during 

the test year 1996. According to Mid-County’s August 1998 Capacity Analysis 

Report on page 3, “The major known development in this service area, 

Brookfield Villas Project, could add approximately 150 additional units over the 

next 5 - 10 years.” See Exhibit TLB-1. Currently it still has one house under 

construction at the Brookfield Villa Phase 11. Therefore, it is not justified to 

request 100% used and useful for the collection system. These new units will 

utilize the existing collection system which is already constructed, including 

gravity sewers and lift stations. This condition is revealed by the service area 

map filed with the MFR’s. 

I do not separate the gravity sewer systems and the force main systems 

because they are integrated together and individual used and useful percentage 

will be difficult to determine. For example, when a force main discharge 

wastewater into a gravity sewer downstream, it will be more meaningful and 

feasible to determine the overall used and useful percentage for the force main 

and the gravity sewer systems together. 

Normally the used and useful percentage of the collection system is 

based on the test year ERC and total ERC available of the existing system. In 

.^ 



I 

1 

2 

3 

4 

5 

6 

7 

8 

9 

10 

11 

12 

13 

14 

15 Q. 

16 

17 A. 

18 

19 

20 

21 

22 

23 

24 

this case, Mid-County only provides sewer service and the water service is 

provided by adjacent municipalities. It is difficult to figure out exactly how 

many gallons of water are used by an average single family customer. In 

addition, there are so many commercial customers within the service area. 

Therefore, no accurate ERC information was provided in the MFR’s. For 

example, Mid-County used 275 gpd/ERC as the yard stick to calculate the 

existing and total ERC numbers for Schedules F-8 and 10. Actually 275 

gpdcap is the EPA guideline for excess inflow determination. 

Therefore, the regular procedure is not feasible for this case. One 

alternative is to count the gravity sewer linear footage to determine the used and 

useful percentage. Wherever the gravity sewer line runs through undeveloped 

property, that section of sewer line is considered non-used and useful. By this 

method, the collection system should be 90.47% used and useful. See Exhibit 

TLB-9 for more details. 

IS A 5-YEAR MARGIN RESERVE APPROPRIATE FOR THE USED 

AND USFUL DETERMINATION? 

No. This issue has been discussed in many prior cases that I have been 

involved. The rationale used for the 5-year time period is from the FDEP rules 

Chapter 62-600.405(8)(a), F.A.C. The purpose of this rule is to ensure that the 

utilities will make timely planning, design and construction of needed 

expansion. However, the only requirement is to have a professional engineer 

registered in Florida to sign and seal a statement that “planning and preliminary 

design of the necessary expansion have been initiated” when the permitted 

capacity will be equaled or exceeded within the next five years. It is not 

14 



2 

3 

4 Q- 

5 A. 

6 

9 

10 

11 

12 

13 

14 

15 

16 

17 Q. 

18 A. 

justified to require existing customers to pay for the future 5-year plant capacity 

just based on that statement. The utility owner is required to comply with the 

rules not the existing rate payers. 

DO YOU HAVE ANYTHING ELSE TO ADD TO YOUR TESTIMONY? 

Yes. There is a total amount of $296,659 of Construction Work in Progress in 

Schedule A-6 on page 10B of the MFR’s. Besides two of the nine projects 

which are operation and maintenance related, the remaining projects are capital 

investment 

The two operation and maintenance projects are: (1) Line No. 4-Remove sand 

and grit from the WWTP tankage; and (2) Line No. 6-Clean and televise portion 

of the sewer lines impacted by the telephone cable installation. 

However, two of the remaining seven projects are associated with 

relocating sanitary sewer lines along Curlew Road and Belcher Road. These 

projects are required because the roadways were widened and all utility lines 

need to be relocated according to the new right of way line. The total of these 

two projects are $195,891. 

DOES THIS CONCLUDE YOUR TESTIMONY? 

Yes. 

15 



EXHIBITS LIST 

EXHIBIT TLB-1 

EXHIBIT TLB-2 

EXHIBIT TLB-3 

EXHIBIT TLB-4 

EXHIBIT TLB-5 

EXHIBIT TLB-6 

EXHIBIT TLB-7 

EXHIBIT TLB-8 

EXHIBIT TLB-9 

EXHIBIT TLB- 10 

Capacity Analysis Report, August 1998. 

Operation and Maintenance Performance Report, March 1992. 

Minimal Negative Impact Study of Curlew Creek 

Sample Specification TETRA Gravity Deep-Bed Filters 

Wastewater Engineering: Treatment/Disposal/Reuse 

May 25,1993 Mid-County Services, Inc. letter to FDEP 

April 25, 1993 FDEP letter to Mid-County Services, Inc. 

Used and Useful Calculations for WWTP and 

Effluent Disposal Facilities 

Used and Useful Calculation for Wastewater Collection System 

1997 Annual Report, Page S-7. 



Exhib i t  TLB-1 
Page 1 of 4 

CAPACITY ANALYSIS REPORT 

FOR THE 

MID-COUNTY ADVANCED WASTEWATER TREATMENT PLANT 

Permittee: 

Professional Engineer: 

Donald Rasmussen 

Michael T. Dum, P.E. 

August 1998 

Mid-County Services, Inc. 
200 Weathersfield Avenue 

Altamonte Springs, FL 32714 



- d . . . - Y I L  &YLI L 

Page 2 of 4 

/ '' 1.0 General 

Utilities, Inc. of Florida acquired ownership of the Mid- 
County Advanced Wastewater Treatment Plant on November 18, 
1991 from the Public Service Commission. In accordance with 
Chapter 62-600.405, Utilities, Inc. of Florida is required 
to submit a Capacity Analysis Report to the Florida 
Department of Environmental Protection (FDEP) with its 
application for an operating permit renewal. 

Utilities, Inc. engineering staff was requested to assist in 
the preparation of this Capacity Analysis Report for the Mid- 
County Advanced Wastewater Treatment Plant (AWT), see Figure 
1 for project location map. 

e 

In order to prepare this report, Utilities, Inc. staff has 
performed the following: 

o Visited the plant. 
o Reviewed monthly Operating Reports. 
o Reviewed drawings of the existing facilities. 

2.0 Description of Existing Facilities 

The Mid-County AWT was designed to provide a hydraulic 
- detention time of 24 hours. Secondary clarification is 
provided as well as sludge holding. The wastewater effluent 
is discharged to Curlew Creek for final disposal. 

The WWTP consists of the following components: 

One - 
One - 
TWO - 
TWO - 
Three - 
One - 
TWO - 
One - 

Master Pump Station 
Equalization Tank 
Aeration Tanks 
Clarifiers 
Filters 
Chlorine/Dechlorination/Reaeration Tank 
Sludge Holding Tanks 
Flow Meter -. 

The plant is presently operated by staff of Utilities, Inc. 
of Florida. Residuals generated at the facility are lime 
stabilized to meet Class B standards and land disposed of on 
a contract basis. 

3.0 Existing Permit Capacity/Performance Requirements 

The plant design flow is 1.1 MGD and the existing permitted 
capacity'of the WWTP is 0.9 MGD. It is assumed that the 
basis for the permit is annual average daily flow. 

Based upon two recent samples the raw wastewater 
characteristics are as follows: 

1 



J i A L L L U l L  ILD'l. 

Page 3 of 4 

Sample 1 
Sample 2 

BOD 
0 
110 
130 

TSS 
0 

1 5 0  
210 

These values are typical of domestic wastewater. 

The existing plant discharges to Curlew Creek (surface 
discharge) and is required to meet the following conditions: 

o Advanced Treatment Effluent Criteria 

- 5 mg/l BOD 
- 5 mg/l TSS 
- 3 mg/l TN 
- 1 mg/l TP 

o High Level Disinfection 
o Dechlorination 
o Reaeration to 5.0 mg/l 

Plant performance data from the past five years of operation 
are summarized in Appendix A. 

Residuals from the plant are lime stabilized by plant 
operation staff and land applied by a private contractor 
requiring this facility to comply with the requirements of 
FAC Chapter 62-640. 

4.0 Historical Flow and Loading Data 

Appendix A presents historical flow data from the treatment 
plant, 

The current annual average daily flow at 0.74 MGD is 
approximately 82% of the design capacity. 
wastewater hydraulic and loading data to the plant is shown 
in the appendix. 

Historical raw 

-. 

5.0 Projected Flows and Loadings 

The Mid-County AWT was designed to treat a flow rate of 1.1 
MGD. Past flows are summarized in Appendix A .  The current 
average daily flow to this plant is approximately 0.74 MGD. 
The service area is near buildout with limited vacant land 
remaining. 

The growth trend since 1993 based on past flow data is as 
follows: 

2 



Exhibit TLB-1 
Page 4 of 4 

Year 
1993 
1994 
1995 
1996 
1997 
1998 

Yearly 
Average 
MGD 

0 . 6 5  
0 . 6 7  
0 . 7 5  
0 . 7 2  
0 . 7 4  
0 . 8 4  

Minimum 
Month 
MGD 

. 5 3 6  

. 5 9 5  

. 6 4 9  

. 6 4 8  

. 6 4 2  

. 6 9 8  

Maximum 
Month 
MGD 

. 7 4 3  

. 8 0 8  

. 8 7 8  

. 8 2 8  
1 . 0 0  
1 . 0 4  

The data shows that flows have been somewhat constant since 
1 9 9 5 .  A significant portion of the service area is built out. 
A small percentage of remaining land is available for growth; 
it is not anticipated that the treatment plant will reach its 
capacity within the next five years. 
development in this service area, Brookfield Villas Project, 
could add approximately 150 additional units over the next 5 - 
10 years. Higher flows in 1 9 9 8  are predominantly attributable 
to excessive rainfall which occurred in the winter months. 

The major known 

6.0 A c t u a l  Capacity 

As indicated in Section 5 ,  flows projected for the next five 
year period are not anticipated to exceed the permitted 
capacity of 0 . 9  MGD. For the 5-10 year period it is uncertain 
whether projected flows may exceed the permitted capacity due 
to continued development of vacant parcels and 
infiltration/inflow (I/I). It may be necessary to add an 
additional flow equalization tank and reconvert the existing 
egualization- tank back to flow equalizgfion ,if flow becomes '-- 
excessive. 

3 I 



Permittee: 

OPERATION AND MAINTENANCE 
PERFORMANCE REPORT 

FOR THE 
MID-COUNTY ADVANCED WASTEWATER 

TREATMENTPLANT 

Lead Operator: 

Professional Engineer: 

March 1992 

POST, BUCKLEY, SCHUH & JERNIGAN, INC. 
5300 W. Cypress Street, Suite 300 

Tampa, Florida 33607 

Exhibit TLB-2 
Page 1 of 2 

TM:MID-COUNTY:MID-C.O&M (3/30/92) 



1.1 General 

- . . .  . -., . ',.. '. . 

SECIION 1 

INTRODUCI'ION 

E x h i b i t  TLB-2 
Page 2 of 2 

Utilities, Inc. of Florida has been evaluating improvements to the Mid-County 
Advanced Wastewater Treatment (AWT) Plant since acquiring ownership approval 
on November 18, 1991 from the Public Service Commission. The treatment plant 
was in a state of disrepair upon purchase primarily because of neglect and lack of 
routine maintenance by the previous owner. 

The Mid-County AWT plant utilizes the staff of Utilities, Inc. of Florida to operate 
the facility located off of U.S. 19 in Pinellas County, Florida. See Figure 1 for 
project location and service boundaxy. The facility was designed as a 1.1 mgd 
extended aeration activated sludge facility but is presently permitted for 0.8 MGD 
since the addition of a flow equalization tank. Disinfected effluent from the facility 
is discharged to Curlew Creek as a surface discharge. 

This report is an operation and maintenance (O&M) assessment of the wastewater 
treatment facility in accordance with Chapter 17.600.735 F.A.C. The current average 
daily flow (ADF) from January, 1991 through December, 1991 was approximately 
0.63 mgd. 

1.2 Overall Performance 

* 
1 

"The overall performance and treatment efficiency appears to be sufficient in BOD 
and total phosphorus (TP) removal, but has periodic violations of daily maximum and 
monthly average concentration limits for total nitrogen (TN) and total suspended 
solids (TSS). See Appendix A for summary of flow and plant data. The existing 
filter is recommended for replacement with a new denitrification filter in order to 
improve effluent quality. 

See Appendix B and C for additional influent and effluent sampling data, and 
Appendix D for sludge analysis data. 

- 2 -  " C O ~ : M . O & M  (3/30/92) 



I .  POST, BUCKLEY, SCHUH & JERNIGAN, INC. 
Exhib iL-TLB-3 
Page 1 of 2 

... 

. . . . . . . . . . .  . . . . . .  - . . .  

. . . . . . . . . . . . . . . . .  . -  ................. - ... 

_I ......... 
_ _  STUDY OF CURLEW CREEK 

. 



d l  

Section 2 

EXISTING ADVANCED WASTEWATER TREATMENT PLANT 

2.1 MID-COUNTY AWT FACILITY 

The Mid-County AWT facility has a design capacity of 1.1 MGD and an 0.8 MGD 
permitted capacity and has been upgraded to meet advanced wastewater treatment 

standards. The plant consists of an extended aeration biological system with chemical 

addition for phosphorus removal. The tertiary filters with methanol addition achieve both 
filtration and denitrification (nitrogen removal). The effluent is chlorinated and then 
dechlorinated with sulfur dioxide to remove the chlorine residual. The facility has a FDER 
construction permit No. DC52-211951 to complete the design and construction of new 
tertiary denitrification deep bed filters to further improve effluent quality and treatment 
efficiency. 

2.2 FDER EFFLUENT REGULATIONS 
The present effluent discharge requirements of the Mid-County AWT Plant for maximum 
average annual limits are as follows: 

Carbonaceous Biochemical Oxygen Demand (CBOD) 
Total Suspended Solids (TSS) 
Total Nitrogen (TN) 
Total Phosphorus (TP) 
Dissolved Oxygen (DO) 
Chlorine Residual (CL) 

2- 1 



/ Exhibit TLB-4 
Page 1 of 1 SAMPLE SPECIFICATION 

(CONCRETE UNDERDRAIN) 
(STEEL VESSEL) 

TETRA GRAVITY DEEP-BED FILTERS 